
By Allen R. 

1

ELECTRIC TOOL PARTS LIST 
 

 
16” SCROLL SAW 2007 • 06 • 01 
Model   CW40 (E2) 

 
 



By Allen R. 

2

 

     Stand                                                                                                                CW40 
 
 
 
 



By Allen R. 

3

 
 

Item # Code 
# DESCRIPTION NO 

USED Remarks 

04Q4 726360 STICKER 1  
08JA 327326 SPRING 1  
0A98 327327 COMPRESSION SPRING 1  
0AM3 327328 WASHER D=φ9.5  d=φ5 T=4 1  
0AMW 327329 SET PLATE 2  
0AMX 327330 CLAMP BOLSTER 1  
0C0R 327331 CLAMP BOLSTER 1  
0C10 327332 BLADE 1  
0C12 327333 BLADE 1  
0C15 327334 BEARING SEAT 4  
0C1N 327335 BEARING PROTECTOR 1  
0CDD 327336 FOOT PAD 4  
0DDW 327337 UPPER ARM ROCKER ASS’Y #06 1  
0DE5 327338 HEX SOC. TRUSS HD. SCREW M6*1.0 2  
0DF1 327339 CONTROLLER ASS’Y 1  
0DF6 327340 BELLOWS 1  
0DF8 327341 PLUG HOUSING 1  
0EQK 327342 BLADE HOLDER 1  
0ES8 327343 PVC HOSE 1  
0FPN 327344 EXTENSION SPRING 1  
0G1U 327345 DUST SHIELD 4  
0GXP 327346 CLAMP-CORD 4  
0GXQ 327347 PLUNGER HOUSING 1  
0GXR 327348 SHAFT-PIVOT 1  
0HFU 327349 SPACER 1  
0HVE 327350 BALL BEARING 1  
0HY0 327351 SPHERICAL BEARING 1  
0J3M 726472 HEX WRENCH 1  
0J4U 326838 FLAT WASHER φ6*18-1.5 7  
0J91 327353 SPRING WASHER φ4 6  
0JAE 726501 EXTERNAL TOOTH LOCK WASHER φ4 1  
0JAF 726502 EXTERNAL TOOTH LOCK WASHER φ5 1  
0JAZ 726503 WAVE WASHER WW-6 1  
0JB0 327354 WAVE WASHER WW-8 2  
0JCW 327782 PARALLEL PIN 1  
0JPG 726526 HEX HD. BOLT M6*1.0-30 5  
0JU4 327355 HEX SOC. HD. CAP BOLT M4*0.7-10 2  
0JU6 327356 HEX SOC. HD. CAP BOLT M4*0.7-16 2  
0JUZ 327357 HEX SOC. HD. CAP BOLT M8*1.25-40 1  
0JVD 327358 HEX SOC. HD. CAP BOLT M5*0.8-35 1  
0JX7 726534 HEX SOC. SET SCREW M6*1.0-6 4  
0JXR 327359 HEX SOC. SET SCREW M8*1.25-8 2  
0K23 327360 HEX SOC. HD.CAP SCREW M6*1.0-16 2  
0K2B 726539 HEX SOC. HD.CAP SCREW M6*1.0-16 3  
0K56 326844 CR. RE. COUNT HD. SCREW M5*0.8-12 2  
0K6U 325720 CR. RE. TRUSS HD. SCREW M4*0.7-8 1  
0K70 327361 CR. RE. TRUSS HD. SCREW M4*0.7-16 1  
0K71 726552 CR. RE. TRUSS HD. SCREW M5*0.8-8 2  
0K7G 726556 CR. RE. ROUND WASHER HD. SCR. M5*0.8-12 1  
0K9X 327362 DRIVE SCREW φ2.3-5 2  

 

     CW40 Parts List 



By Allen R. 

4

 
 

Item # Code 
# DESCRIPTION NO 

USED Remarks 

0KA9 327363 CR. RE. PAN HD. TAPPING SCREW M3*24-10 2  
0KBC 327364 CR. RE. PAN HD. TAPPING SCREW M5*16-25 2  
0KBD 327365 CR. RE. PAN HD. TAPPING SCREW M4*18-25 4  
0KCG 327366 CR. RE. TRUSS HD. TAPPING SCREW M4*16-8 3  
0KDK 327368 CR. RE. PAN HD. SCREW M5*0.8-16 3  
0KDM 326846 CR. RE. PAN HD. SCREW M5*0.8-20 3  
0KDR 726581 CR. RE. PAN HD. SCREW M5*0.8-10 6  
0KEE 327369 CR. RE. PAN HD. SCREW M5*0.8-50 4  
0KKJ 327370 CR. RE. PAN HD. ROUND NECK SCR. M4*0.7-12 2  
0KMQ 327371 HEX NUT M4*0.7 T=3.2 2  
0KQW 726615 NUT CHUCK M5*0.8 T=5 1  
0KQX 726616 NUT M6*1.0 T=6 2  
0KQY 726617 NUT CHUCK M8*1.25 T=8 1  
0KTH 326453 STRAIN RELIEF 1  
0KUX 325733 TERMINAL 1  
0L71 327372 POWER CABLE 1  
0LSR 327373 CIRCUIT BREAKER SWITCH 1  
0LYN 327374 STEEL BALL φ10 1  
0QD5 327375 BRUSH ASS’Y 2  
0QD7 327376 BRUSH COVER 2  
0U7V 327377 CR. RE. TRUSS HD. TAPPING SCREW M4*16-16 1  
0U7W 327378 HEX SOC. HD. CAP SCREW M5*0.8-16 1  
0ZW4 327379 MOTOR 1  
0ZW9 327380 BRACKET-TILT 1  
0ZWA 327381 TRUNNION BRACKET 1  
0ZWG 327382 BEARING SEAT ASS’Y 1  
0ZWH 327383 BEARING SEAT 1  
0ZWJ 327384 BUSH 2  
0ZWK 327385 POINTER 1  
0ZWL 726288 23KZ, HOUSING (Includes 22VH)       #CE 1  
0ZWV 327387 SPACER 1  
0ZWW 327388 LINGAGE BAR 1  
0ZWX 327389 BOTTOM ARM ROCKER #06 1  
0ZX1 327390 CONNECTOR BOX 1  
0ZX3 327391 CONNECTOR BOX COVER 1  
10QX 327393 ECCENTRIC ASS’Y 1  
10RW 327394 ECCENTRIC 1  
10RX 327395 SPONGE 1  
10RZ 327396 FLAT WASHER φ8*28-2.5 1  
20P1 327397 CLAMP PLATE 1  
20XY   327398 HEX SOC. HD. CAP SCREW M6*1.0-20 2  
22VH    HOUSING RIGHT (See Item OZWL)    #CE 1  
27Y7 327400 LEAD WIRE ASS’Y 1  
2AN6 327401 SWITCH BOX COVER 1  
2AN8 327402 TABLE #CE 1  
2AN9 327403 SWITCH BOX 1  
2AYB 327404 BASE #CE 1  
2BY8 327410 ROCKET SWITCH 2  
2L99 327414 SUPPORT ROD 1  
2LBE 327783 LABEL 1  

 

Parts List      CW40 



By Allen R. 

5
WWW.HITACHIPOWERTOOLS.COM for more Breakdowns 

 
 

Item # Code 
# DESCRIPTION NO 

USED Remarks 

2LBG 327415 INSERT 1  
2LBH 327416 TENSION HANDLE 1  
2LBJ 327417 PLUNGER HANDLE 1  
2LBR 327418 GUIDE CLAMP 1  
2LBS 327419 PUSH BUTTON 1  
2LBT 327420 INDICATED BUTTON 1  
2LBU 327421 AIR DUCT ASS’Y 1  
2LBV 327422 PLATE COVER 1  
2LBW 327423 BOLT CLAMP 1  
2LBX 327424 LINGAGE BAR ASS’Y 1  
2LBY 327425 HOLDER BLADE ASS’Y 1  
2LBZ 327426 HOLDER BLADE ASS’Y 1  
2LC1 327427 PLUNGER HOUSING 1  
2LCP 327428 BLADE BOX 1  
2LFT 327429 BOLT CLAMP 2  
2LK4 327784 TRADE-MARK LABEL 1  
2LK5 327785 LABEL 1  
2LK6 327786 TRADE-MARK LABEL 1  
2LKR 327787 CAUTION LABEL 1  
2LKS 327788 TILTING SCALE 1  
2LLF 327789 LAMP ASS’Y 1  
2LQ3 327790 INSTRUCTION MANUAL 1  
2MAK 328414 LABEL 3284142MAK LABEL 2  
2AWH   726044 VARIABLE SPEED SWITCH 1  

  Stand   
0J4P 327431 FLAT WASHER φ8*16-1.4 4  
0JPR 327432 HEX. HD. BOLT M8*1.25-40 4  
0KJ7 726591 CAP HD. SQ. NECK BOLT M8*1.25-16 16  
0KRR 726621 SERRATED HEX FLANGE NUT M8*1.25 T=7.5 20  
2LBF 327434 SLEEVE 4  
2LBL 327435 LONG UPPER SUPPORT #CE 2  
2LBM 327436 SHORT UPPER SUPPORT #CE 2  
2LBN 327437 LEG #CE 4  
2LBP 327438 LONG BOTTOM SUPPORT BRACKET #CE 2  
2LBQ 327439 SHORT BOTTOM SUPPORT BRACKET #CE 2  
2LD2 328676 STAND ASS’Y 1  
2LKM 327792 LABEL 1  
2LQT 327793 CUSHION 4  

     
     
     
     
     
     
     
     
     
     
     
     

 

Parts List      CW40 


